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Pain Management Plan for OB patients on Subutex (buprenorphine)

Important points
Buprenorphine= solo product (trade name Subutex) 
Buprenorphine/nalaxone = Dual product (trade name Suboxone)

Patients on buprenorphine will likely require more pain medication than is typical since they have 
1) a significant baseline opioid requirement due to buprenorphine maintenance, and 
2) a lower pain tolerance (hyperalgesia) due to history of opioid dependence

· Nalbuphine (Nubain) and Butorphanol (Stadol) are contraindicated in patients on buprenorphine maintenance given their potential to precipitate opioid withdrawal.

· While Subutex is recommended in pregnancy, Suboxone is recommended for breastfeeding mothers given reduced abuse/diversion potential and lack of PO bioavailability of naloxone.

· Given the increased blood volume and metabolic demand in pregnancy, buprenorphine doses typically need to be increased during the second trimester to prevent withdrawal symptoms, often beyond 16 mg/day.

· Because of buprenorphine's mechanism of action, there is risk of precipitated withdrawal if buprenorphine is reintroduced with full opioid agonists on board. There is risk ineffective pain control if full opioid agonists are introduced with too much buprenorphine on board.

Scenario A: Spontaneous Vaginal Delivery

1. Continue patients home buprenorphine dose at admission.

2. Avoid nalbuphine and butorphanol given drug-drug interactions with buprenorphine.

3. Recommend epidural anesthesia given lower pain tolerance/hyperalgesia.

4. Use non-narcotic pain medication whenever possible.  Consider Toradol.

5. OK to use short acting opioids on top of buprenorphine if needed, though effect may be somewhat diminished, Fentanyl may be most effective given high affinity relative to other opioids.

6. On post-partum day 2, change from Subutex to Suboxone.  If admission dose was over 16 mg, decrease dose by 4 mg. Dose should be given daily or divided no more than BID.

7. Discharge patient on Suboxone with plan to taper down to 16 mg (or prior stable dose pre-pregnancy) within 1-2 weeks of delivery.  Contact (agency nane) for Rx and taper plan. (phone number)

8. Do not discharge with additional opioid Rx if at all possible.

9. Follow up at (agency name) in 7-10 days. 

Scenario B1:  Planned Caesarian Section and Discontinuing Buprenorphine: This protocol provides better pain control, but is more complicated and requires the patient to experience mild/moderate opioid withdrawal for re-induction of Suboxone.
1. Instruct patient to take last dose of buprenorphine (Subutex) on the morning prior to the day of surgery.

2. Hold buprenorphine during hospitalization until step 7.

3. Begin MS Contin 15 mg BID following surgery (should cover baseline opioid requirement). Consider giving a dose before surgery if there is a delay or patient has signs/symptoms of opioid withdrawal.

4. Continue spinal anesthesia for as long as possible after surgery.

5. Use short-acting opioid as needed to adequately control pain. 

6. D/C MS Contin ~24-36 hours prior to discharge or when pain controlled, continue short acting opioid prn.

7. D/C short acting opioid 12-16 hours prior to AM of discharge or when pain controlled.

8. On AM of discharge or after other opioids d/c'd, (must be at least 12 hours after last short acting opioid and 24-36 hours after last long acting opioid AND when patient reports mild-moderate opioid withdrawal), give 4 mg Suboxone (not Subutex).

9. Monitor for precipitated opioid withdrawal x 2 hours.

10. D/C patient on Suboxone 4 mg 4 x day. (Recommend QID dosing to improve pain control, rather than typical daily/BID dosing).  Contact (agency name) for discharge Rx. (Phone number)

11. Do not discharge with other opioid prescription if at all possible.  If discharged with Rx, please communicate that to (agency name).
12. Arrange for follow-up at (agency name) in 7-10 days. 

Scenario B2: Planned Caesarian while Continuing Buprenorphine:  (This protocol may not provide optimal pain control but is simpler and avoids the need to re-induct patient onto Suboxone)

1. Continue buprenorphine during hospitalization.  Can increase total daily dose to up to 24 mg to help with pain control.

2. Continue spinal anesthesia for as long as possible after surgery.

3. OK to use short acting opioid on top of buprenorphine as needed (effect will be blunted, but should provide some additional benefit for pain, Fentanyl may provide most benefit)

4. Discharge on pre-delivery dose of buprenorphine in form of Suboxone, divided QID to improve pain control.  Contact (agency name) for Rx.

5. Do not discharge with other opioid prescription if at all possible.  If discharged with Rx, please communicate that to (agency name).
6. Arrange for f/u at (agency name) in 7-10 days. (Phone number)

Scenario C: Emergency Caesarian Section

1. Would be reasonable to follow scenario B2 above.

2. If optimal pain control is desired, hold buprenorphine during hospitalization until day of discharge/pain controlled.

3. Consider Fentanyl in first 24 hours if patient has taken buprenorphine within 24 hours 

4. Continue from step 3-12 in scenario B1. 
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